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740-7193

LABEL, LOGO, STAR TRAC, SPINNER

740-7205

LOGO, E-SPINNER, SEAT TUBE

740-7242

LOGO, SPINMAN, 62X70MM, LF

740-7243

LOGO, SPINMAN, 62X70MM, RG
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740-7303

NUT, RIVET, HEX, M5X0.8

740-7304

NUT, RIVET, M6

740-7341

WELDMENT, MAIN FRAME, E-SP

740-7351

NUT,RIVET,M8
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740-7409

DECAL, SPINNING, FORKS
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o

740-7412

LOGO, SPINNER, HEAD BADGE

—_
—_

740-7413

LOGO, SPINNING, MAIN TUBE

12

740-7419

STICKER, WARNING
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ITEM NO. | PART NUMBER DESCRIPTION QTy.
1 740-7181 SCREW, M4X0.7X10, BHC, HE, SS 2
2 740-7272 ENDCAP, FRONT, SEAT SLIDER 1
3 740-7273 ENDCAP, REAR, SEAT SLIDER 1
4 740-7274 SHIM, SEAT SLIDER, RIGHT, NXT 2
5 740-7527 SEAT SLIDER, RAIL, TOP, WELDMENT 1
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ITEMNO. PART NUMBER DESCRIPTION Qry.
1 740-7181 SCREW, M4X0.7X10, BHC, HE, SS 2
2 740-7216 ASSY, KNOB, SEAT SLIDER 1
3 740-7260 ENDCAP, FRONT, SEAT RAIL 1
4 740-7261 ENDCAP, REAR, SEAT RAIL 1
5 740-7267 HOLDING NUT, SEAT SLIDER, NXT/E-SPINNER 1
6 740-7268 SPRING, TENSION HANDLE, NXT/E-SPINNER 1
7 740-7271 SPRING, SEAT SLIDER, NXT 1
8 740-7526 PIN, STOP, SEAT SLIDER 1
9 740-7528 SEAT POST, REAR, WELDMENT 1
10 740-7531 HANDLE, STOP, SEAT SLIDER 1




ITEM NO.

PART NUMBER

DESCRIPTION

Qry.

740-7530

ASSY, SEAT POST, REAR, NXT/e-SPINNER

740-7650

SEAT ADJUST, NXT/eSPINNER GlI




ITEM NO. PART NUMBER DESCRIPTION Qry.
1 727-0022 SADDLE, SPIN, NXT, E, ELITE 1
2 740-7181 SCREW, M4X0.7X10, BHC, HE, SS 2
3 740-7272 ENDCAP, FRONT, SEAT SLIDER 1
4 740-7273 ENDCAP, REAR, SEAT SLIDER 1
5 740-7274 SHIM, SEAT SLIDER, RIGHT, NXT 2
6 740-7527 SEAT SLIDER, RAIL, TOP, WELDMENT 1




ITEM NO.|PART NUMBER DESCRIPTION QTy.
1 110-3272  |BOLT, B18.0.7M-M4X0.7X12 TYPE | CROSS | 4
2 740-6987 SENSOR, RPM, E-SPINNER 1
3 740-7163 WASHER, FLAT, M4, SS 4
4 740-7394 BRACKET CHAIN GUARD INSIDE 1
5 740-7396 BRACKET,SWITCH FIXED 1




H S Iy DESCRIPTION QTY
1| 110-3272 |BOLT, B18.0.7M-M&X0.7X12 TYPE | CROSS 1
2 | 110-3404 |SCREW, M4x0.7x10L,PHT PH.CS,B0 2
3 | 727-0008 |SLEEVE, HANDLEBAR POST, SPINNER NXT 1
4 | 727-0009 |SLEEVE, SEATPOST, SPINNER, NXT 1
5 | 727-0010 |ASSY, POP PIN, NXT/E-SPINNER 3
6 | 727-0012 |PAD, STRETCH, NXT/E-SPINNER 1
7 | 740-6986 |E-SPINNER, RPM CONNECTOR CABLE 1
8 | 740-6988 |CABLE, COAX, E-SPINNER BASE 1
9 | 740-6993 |CABLE, GROUND, CHASSIS-SWITCH (300MM) 1
10 | 740-7004 |ASSY,POWER SWITCH, E-SPINNER 1
11| 740-7159 |NUT, AXLE B/B 1
12| 740-7160 |B/B AXLE 1
13| 740-7161 |SPACER, AXLE, BB 1
14 | 740-7170 |BEARING, 20 ID, 42 OD, 12THK 2
15 | 740-7183 |SCREW,M5X0.8X16,BHC HE,SS 8
16 | 740-7223 |ASSY, BRAKE, ADJUSTMENT KNOB 1
17 | 740-7246 |SPACER, NXT FRAME, HUB 1
18 | 740-7292 |STEP, PROTECTOR, NXT/E-SPINNER 1
19 | 740-7293 |WASHER, ID 5.5MM, OD 13MM, SS 6
20 | 740-7302 |SPRING RING, B27.7M-3AM1-48 1
21| 740-7360 |CABLE, GROUND, CHASSIS-NECK (1260MM) 1
22 | 740-7361 | TRANSFORMER ASSY 1
23 | 740-7362 |CABLE, POWER SUPPLY, E-SPINNER 1
24 | 740-7368 |SLEEVE,CONSOLE SUPPORT 1
25 | 740-7395 |SENSOR ASSY 1
26 | 740-7737 |ASSY, FRAME WILOGOS, E-SPINNER 1




ITEM

NO PART NUMBER DESCRIPTION Qry.
1 740-6985 TRANSFORMER, E-SP, POWER SUPPLY | 1
2 740-7183 SCREW,M5X0.8X16,BHC,HE,SS 2
3 740-7293 WASHER, ID 5.5MM, OD 13MM, SS 4
4 740-7333 NUT, M5X0.8, HEX HEAD, SS 2
5 740-7359 PLATE, TRANSFORMER 1
6 740-7363 BRACKET, TRANSFORMER FIXED 2




ITEM NO |PART NUMBER DESCRIPTION QTY
1 110-3462  |SCREW,NP, FLANGE, SERRATED, M8X1.25, 20mm 2
2 740-6861  |POST, HANDLEBAR, NXT, 7090 1
3 740-6990  |ASSY, HANDLE BAR, DIP 1
4 740-7295  |SCREW, M8X1.25X16 CP SET, HE, SS 1




ITEMNO. | PART NUMBER DESCRIPTION QTY.
1 140-3287 CUSHION, BRAKE KNOB 1
2 140-3288 NUT, BLOCK, BRAKE, SPINNER NXT 1
3 740-7124 SPRING, BRAKE KNOB 1
4 740-7178 NUT, M10X1.5, HE, SS 1
5 740-7189 NUT, M10X1.5, ACORN, SS 1
6 740-7219 KNOB, TENSION, BRAKE, NXT/E-SPINNER 1
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1 |740-6989 ASSY, RPM SENSOR MAGNET, E-SP 1
2 |740-7015 CAP, RUBBER, FLYWHEEL 1
3 |740-7028-01 |DECAL, FLYWHEEL, ELITE, LEFT 1
4 |740-7028-02 |DECAL, FLYWHEEL, ELITE, RIGHT 1
5 |740-7056 ASSY, FLYWHEEL CLUTCH, SPINNER 1
6 |740-7104 HUB, FLYWHEEL, SPINNER, 7080 1
7 |740-7105 AXLE, FLYWHEEL 1
8 [740-7111 SPACER, RESISTANCE, CLUTCH 1
9 |740-7112 SPACER, RETAINING NUT, SPINNER 1
10 |740-7113 RETAINING NUT, FLYWHEEL, BEARING 2
11 |740-7114 RETAINING NUT 1
12 |740-7115 SPACER, AXLE, ELITE 2
13 |740-7117 RIM, PLASTIC, FLYWHEEL 2
14 |740-7166 WASHER, PLAIN, 13.5X27X2, SS 2
15 |740-7169 BEARING,ID 12,0D 28,THK 8 2
16 |740-7190 NUT, M12X1.25, FLANGE, HE, CS, BO 2
17 |740-7202 FLY WHEEL,E-SPINNER 1




ITEM

PART

E i DESCRIPTION QTy.
KIT, ASSY, PAD, BRAKE, SPINNER,
1 740-6872 \2690/80/70/60 1
2 740-7019 |PLATE, BRAKE PAD 1
3 740-7182 |SCREW, M5X0.8X10, BHC, HE, SS 1
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ITEM
NO.

PART
NUMBER

Description

Defa

020-7227

ASSY, FUNNEL, AIR GUIDE, E-SPINNER

— |ult/Q
TY

020-7301

BRACKET, BACK PLATE, E-SPINNER

—_

020-7305

DISPLAY, E-SPINNER, BOTTOM

1

020-7306

COVER, HEADPHONE, E-SPINNER

020-7307

COVER, SD CARD, e-Spinner

020-7315

GASKET, BLOWER, eSPINNER

050-2180

LOGO,STAR TRAC,121mm x 28.7

110-3165

SCREW, M4x0.7x14L,PHT,PH,CS,ZI

O N oo oD |lwW (DN

110-3168

SCREW, M4x12, PHM,PH, CS,ZI

110-3176

SCREW, M3X6,PHM,PH,CS,ZI

alnnla] =

11

110-3402

SCREW, M4x0.7x19L,PHT,PH,CS,BZ

—_
~

12

110-3407

SCREW,M4x0.7x6L,PHM,PH,BO

13

110-3455

SCREW, M4x25, PHM, PH, CS, ZI

14

718-1122

ASSY,BLOWER,12VDC

15

740-6955

TUNER,DTV,ATV,USA,POWERRAY

16

740-6982

ASSY, LCD DISPLAY, E-SPIN

(UL G QSN NS S

17

740-6976

CABLE, TV COAX 1, E-SPINNER

18

740-6971

eSPINNER POWER CABLE

19

740-6964

eSPINNER RPM CABLE
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ITEM

PART
NUMBER

Description

020-7227

ASSY, FUNNEL, AIR GUIDE, E-SPINNER

Defa
— |ultyQ

020-7301

BRACKET, BACK PLATE, E-SPINNER

—_

020-7305

DISPLAY, E-SPINNER, BOTTOM

020-7306

COVER, HEADPHONE, E-SPINNER

020-7307

COVER, SD CARD, E-PINNER

020-7315

GASKET, BLOWER, eSPINNER

050-2180

LOGO,STAR TRAC,121mm x 28.7

110-3165

SCREW, M4x0.7x14L,PHT,PH,CS,ZI

110-3168

SCREW, M4x12, PHM,PH, CS,ZI

110-3176

SCREW, M3X6,PHM,PH,CS,ZI

Al =

110-3402

SCREW, M4x0.7x19L,PHT,PH,CS,BZ

—_
~

110-3407

SCREW,M4x0.7x6L,PHM,PH,BO

110-3455

SCREW, M4x25, PHM, PH, CS, ZI

718-1122

ASSY,BLOWER,12VDC

740-6982

ASSY, LCD DISPLAY, E-SPIN

_ aw |

740-6971

eSPINNER POWER CABLE

740-6964

eSPINNER RPM CABLE

740-6977

CABLE, TV COAXIAL, E-SPINNER

740-6978

CABLE,COAXIAL,RG58/U OR RG59/U

740-6980

TUNER, PAL/SECAM




ITEMNO.| PARTNO. DESCRIPTION Default/QTY.
1 020-7304 DISPLAY, E-SPINNER, TOP 1
2 |020-7308 COVER, IPOD CONN, E-SPINNER 1
3 020-7309 FAN VENT LOUVER - eSpinner 1
4 1020-7310 LOUVER, RETAINER, eSPINNER 2
5 110-3163 SCREW, M3x0.5x8L,PHT,PH,CS,ZI 2
6 110-3165 SCREW, M4x0.7x14L,PHT,PH,CS,ZI 2
7 140-3406 FOAM, SINGLE SIDED ADHESIVE, .125"X.25" 1
8  |740-6959 GASKET, SINGLE SIDED ADHESIVE, S-SP 1
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o [PART NUMBER Description SErS
1 | 1103163 |SCREW, M3x0.5x8L,PHT,PH,CS,ZI 1
2 | 110-3176 |SCREW, M3X6,PHM,PH,CS ZI 2
3 | 110-3402 |SCREW, M4x0.7x19L,PHT,PH,CS BZ 4
4 | 715-3774 |HARNESS, IPOD INTERFACE 1
5 | 7210033 |ASSY. CONN., FITLINNX/CARDIO 1
6 | 7406938 |ASSY,LCD & TOUCH SCREEN, E-SP 1
7 | 7406939 |ASSY, PCB MOUNTED, E-SPINNER 1
8 | 7406942 |ASSY, USB BOARD, E-SPINNER 1
9 | 7406945 |ASSY, UPPER DISPLAY, E-SPINNER 1
10 | 7406960 |CABLE, LVDS, 20 PIN CONN 1
11 | 7406962 |CABLE, CCFL DRIVER 1
12 | 7406965 |ASSY, CCB, E-SPINNER 1
13 | 7406966 |CABLE, FAN KEYPAD CONTROL 1
14 | 7406967 |CABLE, AV CCB, J10 1
15 | 7406972 |CABLE, HEADPHONE, INTERNAL 1
16 | 7406973 |CABLE, MAIN BOARD TO TV TUNER 1
17 | 7406974 |CABLE, USB GROUND 1
18 | 7406975 |CABLE. USB LINK 1
19 | 7407008 |ASSY, WIRELESS HR, FULL RANGE 1
20 | 740-7523 |CABLE, EXTENSION, HEADPHONE, E-SPINNER | 1




ITEMNO.| PART NUMBER DESCRIPTION QTy.
1 740-7023 ASSY, FOOT, W/ OVER MOLD 2
2 740-7173 NUT, 1/2-13, HEX, CS, BO 2
3 740-7181 SCREW, M4X0.7X10, BHC, HE, SS 4
4 740-7218 TUBE, REAR LEG, NXT/E-SPINNER, WELD 1
5 740-7280 END CAP 2
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